
 
 
 
 
 

FUGITIVE GREEN-HOUSE GAS EMISSIONS 
DURING BIOLOGICAL WASTEWATER 

TREATMENT:  
INVESTIGATING SOURCES AND MITIGATION 

STRATEGIES IN LABORATORY AND FULL-SCALE 
SYSTEMS  

 
 
 

Adrián Rodríguez-Caballero 
 
 

 
 
Per citar o enllaçar aquest document:   
Para citar o enlazar este documento: 
Use this url to cite or link to this publication: 
http://hdl.handle.net/10803/361394  

ADVERTIMENT. L'accés als continguts d'aquesta tesi doctoral i la seva utilització ha de respectar els drets 
de la persona autora. Pot ser utilitzada per a consulta o estudi personal, així com en activitats o materials 
d'investigació i docència en els termes establerts a l'art. 32 del Text Refós de la Llei de Propietat Intel·lectual 
[...]
Average CH4 and N2O gas emissions measured during the monitoring period are shown in Table 
6.2. The anoxic zones of the bioreactor presented very low emissions of both gases. The largest 
emission of CH4 was registered in the first aerated area (site 3) of the bioreactor (1.15 Kg CH4/d) 
sharply decreasing in the following sites to levels well below 0.02 Kg CH4/d. N2O emissions from each 
of the aerated zones presented differences also, ranging from 0.45 (site 3) to 0.14 Kg N/d (site 6), as 
shown in Table 6.2. Additionally, the emissions of N2O in sites 3 and 6 presented large variations, 
even between different days during the same week, as shown by the large standard deviation 
resulted from the calculation of mean values from triplicates. This is attributed to N2O peak events 
registered for a period of some hours that increased significantly the total amount of N2O emitted 
from these sites. These N2O peak events are further described in section 6.3.3.  

Table 6.2 CH4 and N2O gas emissions calculated for each sampling site of the bioreactor lane under 
study. Standard error values calculated when possible (at least three days monitoring).   

Location 
CH4 

(Kg/d) 

 

N2O-N 

(Kg/d) 

 

 
Site 1, Anox 1.A 

 
1.009e-6 

 
1.952e-7 

Site 2, Anox 1.B 1.3e-8 ±  2.2e-9 

 
1.84e-9 ± 5.5e-10 
 

Site 3, Oxic 1 1.15 ± 0.05 0.45 ± 0.42 
 
Site 4, Oxic 2 

 
0.18 ± 0.01 

 
0.18 ± 0.04 
 

Site 5, Anox 2 2.4e-8 2.82e-9 
 
Site 6, Oxic 3 

 
0.02 ± 9.7e-3 

 
0.14 ± 0.09 
 

 
Total emissions from 
the bioreactor lane  
 

1.35 ± 0.05 

(0.016 % of the inf. COD) 

 

0.78 ± 0.43 

(0.116 % of the inf. TKN) 
 

 
The total gas emissions from the bioreactor lane under study were 1.35 Kg CH4/d and 0.78 Kg 

N2O-N/d which corresponded to 0.016 % and 0.116 % of the influent COD or influent TKN 
respectively.  

6.3.3 Process perturbations influencing gas emission patterns  

During the measurement campaign, three different process perturbations occurred at the WWTP 
and were subjected to in-depth research. These consisted of periods of reject wastewater influxes, 
highly irregular aeration flow leading to aeration drop in some cases and nitrification instability 
(Table 6.3).  
 
 

 



  Chapter 6 
 

69 

 

Table 6.3 Process perturbations under study during the measuring campaign.  

Process perturbations Parameters affected Description 

(1) Influent and Reject 
wastewater fluxes 

Dissolved CH4 concentrations Influent wastewater flow mixed 
with reject wastewater carrying 
high dissolved CH4 
concentrations 

 
(2) Irregular aeration 

 
Aeration flow and DO 

 
Aeration subjected to 
modifications. DO ranges varied 
from 0.5-1.5 to 1.5-2.5. Periods 
of no aeration (~ 2h) also 
occurred. 

 
(3) Nitrification instability 
 

 
NH4

+ and NO2
- concentrations in 

bioreactor 

 
Nitrification was partially 
disrupted. 

 
Examples of CH4 and N2O patterns measured under the different process perturbations are 

presented below (Figures 6.2, 6.3 and 6.4).  
 

C
H

4 
(p

pm
 v

)

0

100

200

300

400

500

In
flu

en
t f

lo
w

 r
at

e 
(m

3 h-1
)

0

250

500

750

1000

1250

1500

Date

26
/0
6/

13
 0
6:
00

26
/0
6/
13

 1
2:
00

26
/0

6/
13

 1
8:
00

27
/0

6/
13

 0
0:
00

27
/0
6/
13

 0
6:
00

27
/0
6/
13

 1
2:
00

27
/0
6/
13

 1
8:
00

28
/0
6/
13

 0
0:
00

28
/0
6/
13

 0
6:
00

26
/0
6/
13

 0
0:
00

A
er

at
io

n 
(m

3 h-1
) 

0

250

500

750

1000

1250

1500

 D
O

 (
m

g 
L-1

)

0

2

4

6

8

10

A

B

 

Figure 6.2 Dynamics of (A) CH4 emissions (grey line) and influent wastewater flow going into the 
bioreactor (black line), and (B) aeration flow (grey line) and DO (black line) during a 54h-period 
measured in sampling site 3. 
 



Chapter 6 

70 
 

CH4 emissions and influent wastewater influxes 

The influent wastewater flow rate at Granollers followed a common pattern for municipal 
WWTPs, with an increasing trend from 05:00 to 12:00, steady values from 12:00 to 00:00, and a 
decreasing trend from 00:00 to 05:00 (Figure 6.2A). On the other hand, CH4 presented also a regular 
periodic emission pattern in the aerated zones of the bioreactor (data shown corresponds to site 3 in 
Figure 6.2A), but the trend increased during night hours until approximately 08:00-10:00. The curve 
described by the CH4 emission profile seemed not to be related with the aeration flow or DO 
patterns, which are shown in Figure 6.2B. 

N2O emissions under irregular aeration  

Figure 6.3 shows the N2O emission pattern together with the concentration of NH4
+, NO2

- and NO3
- 

(Figure 6.3A) during three consecutive days in which the aeration flow and the DO levels were heavily 
modified (Figure 6.3B). Generally, in terms of aeration and DO, there were two differentiated 
periods. During the first 36 h, the aeration flow ranged from around 500 to 1000 m3/h and the DO 
was kept at levels between 0.5 to 1.5 mg/L. Then, the aeration flow increased sharply and reached 
values up to 1700 m3/h. At the same time the DO also increased and was maintained at ~2 mg/L. 
During these two periods, N2O emissions presented a very low and stable profile (nearly 0 ppm v).  

 

N
H

4+
 a

nd
 N

O
3-  (

m
g 

N
 L

-1
)

Aeration drop

N
2O

 (
pp

m
 v

)

0

10

20

30

40

50

0

5

10

15

20

N
O

2-  (
m

g 
N

 L
-1

) 
0.00

0.05

0.10

0.15
A

Date

01
/1

0/1
3 0

0:0
0

01
/1

0/1
3 0

8:0
0

01
/1

0/1
3 1

6:0
0

02
/1

0/1
3 0

0:0
0

02
/1

0/1
3 0

8:0
0

02
/1

0/1
3 1

6:0
0

03
/1

0/1
3 0

0:0
0

03
/1

0/1
3 0

8:0
0

03
/1

0/1
3 1

6:0
0

04
/1

0/1
3 0

0:0
0

A
er

at
io

n 
( m

3 h-1
) 

0

400

800

1200

1600

2000

 D
O

 (
m

g 
L-1

)

0

2

4

6

8

10
B

 

Figure 6.3 Dynamics of (A) N2O (grey line), NH4
+ (∆), NO2

- (•) and NO3
- (■) and (B) aeration flow (grey 

line) and DO (black line) during a period of different DO levels and aeration drops (marked with 
arrows) measured in sampling site 3. 

 

Additionally, there were three isolated N2O peaks ranging from around 10 to over 40 ppm v 
(Figure 6.3A). These were registered right after three episodes of ~2h aeration drop occurring along 



  Chapter 6 
 

71 

 

the experimental profiling (Figure 6.3B). When aeration was re-started after each 2h-period and DO 
was recovered, N2O peak emissions occurred. In general terms, both NH4

+ and NO3
- concentrations 

showed a decreasing trend along this three-day period of irregular aeration and DO. However, NH4
+ 

peaks of different level (2.5-12 ppm v) were observed in parallel with the N2O peaks mentioned 
before and small NO2

- concentrations were also detected.  

N2O emission during nitrification instability 

Figure 6.4 represents a 28 h-period in which the concentration of NH4
+ tended to accumulate in 

sampling site 3 of the bioreactor, showing an increasing trend from around 5-10 mg N/L in the 
beginning of the period to 15 mg N/L in the end. NO3

- values were in general steady and remained at 
levels between 0 and 3 mg N/L while NO2

- was also present ranging from 0.1 to 0.6 mg N/L along the 
period (Figure 6.4A). N2O emissions described a large peak (around 900 ppm v), which was 
simultaneous to the moment in which NH4

+ started to accumulate and the NO2
- concentration was at 

its peak. This N2O peak lasted for around 3h before it decreased to lower levels (~1-2 ppm v for the 
rest of the period).  The curve described by the aeration flow presented a valley (decreasing from 800 
to 500 m3/h) during the same time in which N2O emissions peaked, but the DO level was regular 
during the whole period, always around 2 mg/L as shown in Figure 6.4B.     

 

Date

25
/06

/1
3 1

1:
00

25
/06

/1
3 1

5:
00

25
/0

6/
13

 1
9:

00

25
/06

/1
3 2

3:
00

26
/06

/1
3 0

3:
00

26
/06

/1
3 0

7:
00

26
/06

/1
3 1

1:
00

26
/06

/1
3 1

5:
00

A
er

at
io

n 
(m

3 h-1
) 

0

200

400

600

800

1000

 D
O

 (
m

g 
L-1

)

0

2

4

6

8

10

N
2O

 (
pp

m
 v

)

0

200

400

600

800

1000

N
H

4+
 a

nd
 N

O
3-  (

m
g 

N
 L

-1
)

0

5

10

15

20

N
O

2-  (
m

g 
N

 L
-1
) 

0.0

0.2

0.4

0.6

0.8

1.0A

B

 

Figure 6.4 Dynamics of (A) N2O (grey line), NH4
+ (∆), NO2

- (•) and NO3
-(■) and (B) aeration flow (grey 

line) and DO (black line) during a period of nitrification instability measured in sampling site 3. 
 
Dissolved CH4 and N2O concentrations along the WWTP 

Grab samples for dissolved CH4 analysis were taken to determine its presence not only in the 
bioreactor but also at different locations of the plant. Results are shown in Figure 6.5. Over 0.05 mg 



Chapter 6 

72 
 

CH4/L was measured at the inlet of the plant, in samples of influent wastewater before it entered the 
system. Reject wastewater flowing from the sludge digester dewatering process was also measured 
and contained around 0.7 mg CH4/L, and dissolved CH4 in the primary settler reached levels of 
around 0.12 mg CH4/L. In the first anoxic zone of the bioreactor lane under study 0.02 mg CH4/L 
could still be detected, but the rest of the samples taken along the bioreactor or at the secondary 
settler contained non-detectable dissolved CH4.          

 

Bioreactor

Sampling site 

In
flu

en
t w

as
te

wat
er

Reje
ct 

was
te

wat
er

Prim
ar

y s
et

tle
r

1 
(A

NOX 1
.A

)

2 
(A

NOX 1
.B

)

3 
(O

XIC
 1

)

4 
(O

XIC
 2

)

5 
(A

NOX 2
)

6 
(O

XIC
 3

)

Sec
on

da
ry 

se
ttle

r

D
is

so
lv

ed
 C

H
4 

an
d 

N
2O

-N
 (

m
g 

L-1
)

0.0

0.2

0.4

0.6

0.8

 

Figure 6.5 Spatial distribution of average dissolved CH4 (Black bars) and N2O (grey bars) in different 
sites along the WWTP of Granollers. Error bars correspond to the standard error of the mean values 
from triplicate samples and 6-12h monitoring for CH4 and N2O respectively.  

 
In terms of dissolved N2O, both primary and secondary settlers, as well as the first anoxic zone 

(site 1) of the bioreactor, presented similar average values (~0.1 mg N2O-N/L). The largest 

concentration of N2O was found in the second anoxic zone (site 5) with over 0.3 mg N2O-N/L. Aerated 

parts of the bioreactor presented nearly undetectable levels of dissolved N2O, with the exception of 

the third aerated area (site 6) in which these levels exceeded 0.15 mg N2O-N/L (Figure 6.5).    

6.4 Discussion 

6.4.1 Process performance: Regular operation and process perturbations 

During the majority of the experimental campaign carried out at Granollers WWTP, the treatment 

system performed correctly with high COD and N removal rates, as described before. Process 

parameters (Table 6.1) given under this study could be considered normal for a municipal WWTP of 

these characteristics and configuration. The variations in aeration flow and the reject wastewater 

influxes were part of the regular operation of the plant. The period of nitrification instability occurred 



  Chapter 6 
 

73 

 

accidentally. These events altered or disrupted the functioning of the bioreactor and were recorded 

in order to study their impact on CH4 and N2O emissions. 

6.4.2 CH4 emissions  

During the experimental campaign of this study, a complete screening of dissolved CH4 
concentrations and emission dynamics was performed at the WWTP of Granollers. This allowed a 
better understanding of the spatial allocation and transportation of CH4 along the WWTP, with a 
special focus on the activated sludge bioreactor. A fraction of the emitted CH4 was arriving dissolved 
in the wastewater and most likely originated during the transport of this wastewater through the 
anaerobic sewer pipes as has been previously reported (Guisasola et al., 2008). Another fraction was 
coming from the reject wastewater stream being produced in situ during the anaerobic digestion of 
the waste sludge from the WWTP. During the monitoring period 1.35 Kg CH4/d were emitted from 
the bioreactor which is much lower than the CH4 emissions reported by Daelman et al. (2012) from a 
study on a WWTP in the Netherlands. In their WWTP, the CH4 emissions from the plug-flow and 
carrousel reactors were 48 Kg CH4/d and 264 Kg CH4/d respectively. This was due to the higher 
dissolved CH4 flowing at the headworks level (influent and reject wastewater streams) in Daelman´s 
study (192 Kg CH4/d).   
 

 In this study, calculations taking into account the hydraulic residence time (HRT) of the different 
sites of the bioreactor and measurements of the dissolved CH4 in the influent wastewater stream 
indicated that the daily CH4 peak emissions detected  at the bioreactor were related with the normal 
influent wastewater flow dynamics, although some deviations could be observed. In some of the 
cases recorded such as the one shown in Figure 6.2, CH4 emissions continued increasing during night-
time, even though the flow of influent wastewater decreased. This is probably due to the fact that 
reject water was released into the influent stream during night-time also, increasing the 
concentration of CH4 when the volume of wastewater was smaller and modifying the CH4 emissions 
pattern from the reactor. In terms of concentration, the CH4 content of the reject wastewater was 
over 90% larger than the concentration measured in influent wastewater. However, the flow of 
reject wastewater was around 99% smaller than the average influent wastewater flow of the plant 
diminishing its contribution on the overall CH4 emissions detected.  

 
Mitigation strategies could be implemented from the design to the operational level of a 

wastewater treatment system in order to favour the conversion of CH4 before it is stripped due to 
aeration. As reported, a large portion of the CH4 that is emitted from WWTPs enters the system 
dissolved in the influent wastewater streams and is previously generated in the sewer pipes by 
methanogenic organisms. Thus, any measures taken in order to minimize or control the activity of 
methanogens may contribute to the overall minimization of CH4 emissions. Research on this topic 
has successfully been carried out in recent years, mostly focusing on the addition of chemicals that 
inhibit methanogenic activity in the sewer networks (Mohanakrishnan et al., 2008; Gutierrez et al., 
2009; Sudarjanto et al., 2014). 

6.4.3 N2O emissions  

The total N2O emissions presented in this study for the bioreactor lane under investigation 
(0.116% of the influent TKN) are similar to values reported in full-scale campaigns found in literature, 
where continuous, on-line gaseous emissions monitoring was also performed. For example, Ahn et 
al. (2010a) presented emission factors ranging from 0.18 to 0.62% of the influent TKN, depending on 
the type of reactor configuration. Similarly, Lotito et al. (2012) reported N2O emissions ranging from 
0.12 to 0.356% of the influent TN depending on reactor configurations in a pilot scale study. More 
recently however, Aboobakar et al. (2013) reported lower emissions in a bioreactor similar to the 



Chapter 6 

74 
 

one described in this paper (0.036% of the influent TN being emitted as N2O). For a complete review 
of the different N2O emission factors reported in literature see Law et al. (2012a).  

 
The high variability of N2O emissions contributes to the hypothesis of N2O production being 

strongly bounded to process configurations, performance or events. Indeed, during the monitoring 
campaign described in this report, emissions were not constant and presented peaks of more or less 
magnitude even within the same day, increasing substantially the overall account of emissions. For 
example, the average N2O emissions from site 3 (aerated zone 1) would decrease from 
approximately 0.45±0.42 Kg N2O-N/d (~58% of the total N2O emissions), to 0.11±0.08 Kg N2O-N/d 
(~25% of the total N2O emissions), if the N2O peak event described in Figure 6.4 is not taken into 
consideration. Similarly, the N2O emission factor of the bioreactor would decrease from 0.116 to 
0.064% of the influent TKN. From this perspective, even isolated peak emissions at any of the aerated 